SiRUSA

Z=H4[E
PARTS LIST

1BT430Q/438Q/530Q/630Q




H R

A HURERS ]
B. L4 -§tHFEE . 3
CoaEBIEEE e 5
D. 3AEREE 9
FTRMEE . 13
G B E o 15
H R E oo V]
JBRER . 19
KTERER . 21
LR E . 25
M BREER . 2T
N B o 29

R ESBmkE
S.RSEMmERE ... 33
T.DiARR
U BEIRRR 37
V1. HBhER
( 438GT ) 39
Z Mtk
Sp. REIMEEEH—RR
Ga TRA—RR ... 47



2 2 r X o I GG nmoOO O »

cC 4 »n &

Ga.

. Thread trimmer mechanism
. Thread wiper mechanism

. Tension release mechanism

. Power supply equipment mechanism

. Operation panel mechanism

. Foot switch pedal mechanism
V1.

. Accessories

Sp.

CONTENTS

. Machine body ........c.ccccovviiniiciiiiiicee e
. Upper shaft and needle bar mechanism ..........
. Feed mechanism ...
. Work clamp lifter mechanism ..............ccccvvvveeee.
. Button clamp mechanism ..............ccccceeeeneen.

. Lower shaft mechanism .............ccccovvvviieeenninnnn.
. Lubrcation ...
. Threading mechanisSm ..........cccccceeernieeiiceenenenee

. Bobbin winder mechanism ............ccooceeevvvenrenen.

. Thread nipper mechanism ...........c.cccooeeeunnnnnee.

. Motor mechanism

Auxiliary device

(Option parts for 438GT )

.



A . ¥k #84> / Machine body




A. HLix#84 / Machine body

SHE | PHARS | GR E IR NAME OF PARTS RM
1 C140392009 1|HE OIL CAP
2 C117934001 3| MEE 13.5 RUBBER CAP, 13.5
3 C104821001 5(MEE 10.5 RUBBER CAP, 10.5
4 C140392009 1% OIL CAP
5 CSA3260001 LR FRAME SIDE COVER
6 C062061016 4|9R4T MBX10 SCREW, PAN M6X10
7 CSA3199001 1| WK FACE PLATE
8 C 104449001 1| EE 15.5 RUBBER CAP, 15.5
9 C062501016 3|9RET M5X10 SCREW, PAN M5X10
10 CSA3262101 1| KiEmE SHUTTLE RACE COVER
11 CSA3263001 1| KEEMEH D SHUTTLE RACE COVER HOOK D
12 C004300513 2|4R4T M3X5 SCREW, FLAT M3X5
13 CSA3264001 1|4R5R NUT PLATE
14 CSA3265001 2|ERaRT 8-2 SHOULDER SCREW,8-2
15 C 109239002 239 m WASHER, WAVE SPRING
16 CSA3266001 1| KEHES SHUTTLE RACE COVER HOOK U
17 C062300416 2(9R%T M3x4 SCREW, PAN M3X4
18 C025030236 2(F2M M3 WASHER, PLAINM 3
19 CSA3200101 k35 1o E ok ] THREAD TAKE-UP COVER
20 C062401006 1|9RET M4X10 SCREW, PAN M4X10
21 CSA2040001 1HREERERE (P / ]) LABEL, CAUTION CHN/ENG
22 CS37060001 1 {Z M iRia LABEL, GROUNDING
23 CS28044001 1R E 20.8 RUBBER CAP, 20.8
24 C 117608001 1| FOs DOWEL PIN




B . L§h - 147 3% & / Upper shaft and needie bar mechanism

— — e ——
A

@-
A
)

N




B. L5t - $t#F % & / Upper shaft and needle bar mechanism

EE Tt A NAME OF PARTS
1 CSA3201001 1| L4 UPPER SHUFT
2 CSA3499001 1| eh S4B 14 CRANK ROD ASSY
3 C018501636 2|884% M5X16 BOLT. SOCKET M5X16
4 CSA4172001 1R K NEEDLE BEARING
4 CSA4173001 1R 7K NEEDLE BEARING
4 CSA4174001 1R ¢ NEEDLE BEARING
4 CSA4175001 1[:R 50K NEEDLE BEARING
5 C062300416 1[924T M3ax4 SCREW, PAN M3X4
6 CSA3206001 1|50KE BALL BEARING BUSH
7 CSA4179001 1|47k 6904DDUNR BALL BEARINH,6904DDUNR
8 CSA4180001 1|%87& R-6904DDU BALL BEARING, RADIAL 6904DDU
9 CS23651001 2|EIEEET M6X6 SET SCREW, SOCKET (FT) M6X6
10 CSA3206001 1|8RE BALL BEARING BUSH
11 CSA4177001 1|47 6004DDUNR BALL BEARING, 6004DDUNR
12 CS23651001 2|EE®ET M6X6 SET SCREW, SOCKET (FT) M6X6
<A F430E> <For 430E>
13 CSA3210001 BIEL A JOINT A
<A F438E> <For 438E>
13 CSA3589001 EEk o JOINTB
14 CSA4178001 3@ 6204DDUNR BALL BEARING 6204DDUNR
15 CS23651001 B E2R$T M6X6 SET SCREW, SOCKET (FT) M6X6
16 CS25235001 8247 M8 SCREW, M8
<HF430e> <For430E>
17 CSA3497001 1|84 © THREAD TAKE-UP CRANK.C
18 CSA6563001 1|$HFFEFEE A THREAD TAKE-UP LEVER.A SET
<BF43E> <For 438E>
17 CSA3591001 1| EREEE B THREAD TAKE-UP CRANK B
18 CSA4327001 1| $HTIEH B B THREAD TAKE-UP REVER B SET
19 CS23651001 4|EEWET M6X6 SET SCREW, SOCKET (FT) M6X6
20 C 110367001 1|28 8 WASHER, PLAIN SPECIAL 8
21 C012300336 18257 M3X3 SET SCREW, SOCKET (FT) M3X3
22 CSA2958001 14857 M5X6 SCREW, FLAT M5X6
23 C 012500536 1{284T M5X5 SET SCREW, SOCKET (FT) M5X5
24 C012300336 19247 M3X3 SET SCREW, SOCKET (FT) M3X3
25 C 145465001 1|92%7 SM3.57-40X6L SCREW, SM3.57-40X6 L
26 C 012060636 2|92 $T M6X6 SET SCREW. SOCKET (FT) M6X6
27 CSA3488001 18R SLIDE BLOCK
28 CSA3528001 1|BREM@ B SLIDE BLOCK GUIDE
29 C018401636 2|98 M4X16 BOLT, SOCKET M4X16
30 CSA3222001 1|$t4F A NEEDLE BAR.A
31 C 144458001 1|8%$T SM3.57-40X4.5 SET SCREW, SM3.57-40X4.5
32 CSA3223001 1EHTHRE U NEEDLE BAR BUSH,U
33 CSA3224001 1|$H4T54E D NEEDLE BAR BUSH,D
34 C*P.54 1|#§t NEEDLE
35 CSA3225101 1| b5 PULLEY
36 CSA3025001 3(92+2 (IR ME) M4X10DA SCREW,PAN(S/P WASHER)M4X10
37 C012500536 2[924T M5X5 SET SCREW, SOCKET (FT) M5X5
38 CS38713100 1|M3e FAN
39 C062400806 3[9RET M4xX8 SCREW, PAN M4X8
40 C018501636 4|9%42 M5X16 BOLT, SOCKET M5X16
41 C062400816 1|#24T M4x8 SCREW.PAN M4X8




C.i%¥I3% B / Feed mechanism

) < ¥ 430E
66 -- / For “430E "

* #%R9# | OPTION PARTS "

< ATF438E
/| For "438E" >

“8 g

<HF420E
| For "430E" >







C . iE¥l%EH / Feed mechanism

" &M% / OPTION PARTS "

< BF 438E ' ﬁ b BT

! For "438c" > 11 —=

< A TF430c
| For "430E" >




C.%x#3$%K & / Feed mechanism

We | PHAFS | N TmE R NAME OF PARTS RM

<HBAF430E> <For430E>

58 CSA1179002 2|88%T M5 SHOULDER SCREW, M5

59 C€153568001 2|13 % A PRESSER SPRING, A

60 C152788000 23 MM PRESSER SPRING SPACER

61 C153567000 28 WEH PRESSER SPRING COLLAR

62 CSA4130001 113pi5 8 FINGER GUARD

63 CSA2626001 2|98$T M3.5 SET SCREW. (CP1 M3.5

64 CSA3428001 1| E B 28 18 58 SUPPORT SHAFT.W-CLAMP

65 C012500536 1]4R4T M5X5 SET SCREW. SOCKET (FT) M5X5

66 CSA3487001 1|EHM R WORK CLAMP ARM SUPPORT PLATE

67 CSA4145001 118K SPACER.W-CLAMP

68 C*P.54 1|[EMP R WORK CLAMP, RIGHT

69 C*P.54 1|E/ L WORK CLAMP, LEFT

70 C018061636 29842 M6X16 BOLT. SOCKET M6X16

71 C025060236 21 M M6 WASHER, PLAIN M 6

72 €018400836 2|48 M4xs BOLT, SOCKET M4X8

73 C071031840 783K 118 BEARING BALL, 1/8
<&EMH> <Option parts>

74 CSA4198001 1|REEMHRAH H-POSITION STSNDARD PLATE.ASSY

75 CS42903001 1R S B AR H-POSITION STSNDARD PLATE

76 CS49955101 2|9B4T SM4. 37 SCREW W/SOCKET SM4.37




D. #a[E & &/ Work clamp lifter mechanism

42 44
Yo d




D. 15/ % & / Work clamp lifter mechanism

EHS | RmERS

R

LR

NAME OF PARTS RM
<HAF430E> <For 430>
3 CSA3432001 144 E ERIR WORK CLAMP LIFTER PLATE
4 C047602042 13894 AWG PIN. SPRING ROLL AW6
<RBF 438> <For 438>
5 CSA3628001 HEZ L BUTTON CLAMP ROD
6 CSA3434001 1|45 [E+F LIFTER LEVER
7 C 152744001 1|44 PIN
8 C 102630001 1| §HHF 18 KB R NEEDLE BAR GUIDE SLIDE BLOCK
9 CSA3435001 135 E+r 48 LEVER SHAFT
10 CS20356001 1|1 M 10 WASHER, PLAIN 10
11 C048080342 11448 E8 RETAINING RING, E8
12 C012500536 1|98 4T M5X5 SET SCREW, SOCKET (FT) M5X5
13 C012060636 14247 M6X6 SET SCREW, SOCKET (FT) M6X6
14 CSA3436001 16EHRE W-CLAMP LIFTER LEVER BUSH
15 CSA3427001 1|46 £+ LINK
16 CSA3428001 2| EReRET LINK SHOULDER SCREW
17 CSA3439001 1136 EWZh 4T DRIVE LEVER W-CLAMP LIFTER
18 C072696800 1|4kk R-69622 BALL BEARING. RADIAL 69622
19 CSA3441001 148 E RS 5 W-CLAMP LIFTER ROLLER SHAFT
20 C012550536 1|9 $T M5X5 SET SCREW. SOCKET (FT) M5X5
21 CSA3442001 118 E 34456 CAM LEVER SHAFT
22 C0° 2060636 2|85 M6X6 SET SCREW, SOCKET (FT) M6X6
23 CS20356001 2| F2E 10 WASHER, PLAIN 10
24 C048080342 1|45 E8 RETAINING RING. E8
25 C012500536 1{#2%T M5X5 SET SCREW, SOCKET (FT) M5X5
26 CSA3443101 1EEORER CAM GEAR
27 C047301042 1[0 W4 PIN. SPRING ROLL AW3
28 C012060636 2|%84T M6X6 SET SCREW, SOCKET (FT) M6X6
29 CSA3444001 1A EAH CAM SHAFT
30 C048060346 11#4M E6 RETAINING RING, E6
31 CSA3231001 1|%M@ 8 SET SCREW COLLAR B
32 C012060536 2[%$T MBXS5 SET SCREW, SOCKET (FT) M6X5
33 C070688850 2|REKSdK 686822 BALL BEARING, RADIAL 68827
34 CSA3445001 1| Dk E EE MOTOR BRACKET
35 C018061236 2(9042 MBX12 BOLT, SOCKET M6X12
36 CSA3446001 138 % SPRING
37 CSA3707001 1|3z iE%E 16 GEAR 16
38 C012060536 2|48 %T M6X5 SET SCREW. SOCKET (FT) M6X5
<HAF 438E> <For 438 >
39 CSA3629001 1| ZINRIC BUTTON CLAMP ROLLER SHAFT
40 C 107744001 1&: % ROLLER
41 C025040236 1| F2E W WASHER, PLAIN M 4
42 C021400216 27 AME m NUT, 2 M4
43 CSA3630001 1|FNFH/EL BUTTON CLAMP LEVER HOLDER
44 C018061636 2|9R42 M6X16 BOLT, SOCKET M6X16
45 C 025060236 2|F2M M6 WASHER, PLAIN M 6
46 CSA3631001 1| EINFR BUTTON CLAMP LEVER
47 C 153838001 1| K5 BUTTON CLAMP LEVER SHAFT
48 C012060636 1|9R4T M6X6 SET SCREW. SOCKET (FT) M6X6
49 CSA4072001 1#EEAR LR STOPPER
50 C062061016 1(89$T MBX10 SCREW. PAN M6X10

10




E. % - £3h% & / Button clamp mechanism

3 ——— )

" i&M# / OPTION PARTS

46
S

45

43—

44 -

42 -3
N

0
39—

11






F. T3 & / Lower shaft mechanism

13



F. T#3% B / Lower shaft mechanism

SRS | BHARS | NA L TR NAME OF PARTS RM
1 CSA3226001 1| ER 94T SHOULDER SCREW
2 CSA3227001 11926 M6 NUT(FT).M6
3 CSA3228101 14EEhE R ROCK GEAR
4 CSA4068101 1{BhERH A ROCK GEAR SHAFT A
5 CSA3231001 11'%M B SET SCREW COLLAR B
6 C 012060536 2|98$T M6X5 SET SCREW, SOCKET (FT) M6X5
7 CSA3233001 1EM SET SCREW COLLAR
8 CS23651001 2|BEIERET M6X6 SET SCREW, SOCKET (FT) M6X6
9 C012060636 2(82%T M6x6 SET SCREW, SOCKET (FT) M6X6
10 CSA3234101 1| THAH LOWER SHAFT ASSY
11 C012500536 1|484T M5XS5 SET SCREW, SOCKET (FT) M5X5
12 C012400436 2|9BET Max4 SET SCREW, SOCKET (FT) M4ax4
13 CSA3237001 1| T E LOWER SHAFT BUSH
14 CSA4187001 AL NEEDLE BEARING
14 CSA4188001 4455 NEEDLE BEARING
14 CSA4189001 4)4@ A NEEDLE BEARING
14 CSA4190001 4|4 NEEDLE BEARING
15 CSA3273001 1 THER LOWER SHAFT COLLAR
16 012060636 119247 M6X6 SET SCREW, SOCKET (FT) M6X6
17 CSA3238101 2| HEHMIE TS 4 ADJUSTING STUD
18 C081003670 2|of:@ pw3 ORING. PW3
19 CSA3239101 1| khEmadn SHUTTLE RACE BASE ASSY
20 €S02429201 1|BEME S SHUTTLE RACE THREAD GUIDE
21 CSA4199001 2|97 M3x4 SCREW, M3X4
22 CSA3241001 2/ K EMEER S-RACE BASE SETTING CLAW
23 C 152684101 2|3 % COMPRESSION SPRING
24 026030136 2| FE2M 83 WASHER, PLAIN S 3
25 C 062300616 2|4 4T M3x6 SCREW, PAN M3X6
26 C 153050000 2|imEs S-RACE BASE FELT
27 CSA3242001 1| H e FELT HOLDER
28 CS44924001 2|EIESRET M3X5.5 SCREW, M3X5.5
29 CSA3274101 1|/ X FELT HOLDER
30 CS47307001 2|9R€T Max4 SCREW, M3x4
31 CSA3275001 1hE T FELT.T
32 CS59886001 3imE FELT, L=360
33 CSA3276001 2(12M A SPACER.A
34 CSA3277001 2(tkz@ RETAINING RING
35 C 012060636 1987 M6X6 SET SCREW, SOCKET (FT) M6X6
36 CSA3278001 1|4 COLLAR
37 C 048070342 1{345M E7 RETAINING RING, E7
38 CSA3284001 1484 D DRIVER D
39 C018501232 118842 M5X12 BOLT, SOCKET M5X12
40 C*P.53 1| KHEH SHUTTLE RACE BASE
41 C*P.53 1M A BOBBIN CASE ASSY
42 C'P.53 B33 TENSION SPRING
43 C-p 53 18847 SCREW
44 C*P 53 1|B S % ANTI-SPIN SPRING
45 C*P 53 1408 BOBBIN
46 CSA3283101 1|%@E R SET SCREW COLLAR R
47 C (012500536 1|98 4T M5X5 SET SCREW, SOCKET (FT) M5X5
48 C*P 53 1\ PREM R A Y SHUTTLE HOOK ASSY W/BOX
101 CSA6128001 1| KERERSH SHUTTLE RACE BASE SET
102 CSA6129001 1| TSk EE Y LOWER SHAFT BUSH ASSY




G . #miEBi R / Lubrication

15




G. Mg\ % K / Lubrication

He | PARFe | QR THEam NAME OF PARTS RM
1 CSA3244001 i 31 SET SCREW
2 CSA3245001 1|#HE= CRANK COVER
3 C062061016|  3|4%$T M6X10 SCREW. PAN M6X10
4 CSA3279001 1|ihEs FELT
5 CSA3503201] 1| THLaimX % LOWER SHAFT WICK SUPPORT
6 CSA3504201 1| THhiEsemEs LOWER SHAFT GEAR FELT
7 C062400616|  2|#2$T M4X6 SCREW, PAN M4X6
8 CSA3282001 1MLk A CORD HOLDER A
9 C 062060816 1|98 §T M6X8 SCREW, PAN M6X8
10 CSA3249001 1|mEx OIL TUBE SUPPORT
11 C062400616|  1|48%T M4x6 SCREW, PAN M4X6
12 CS549992000|  1|M#W OIL GAUGE WINDOW
13 CSA3379001 1|HE FELT
14 CS50529000, 2|iMm# L=320 OIL TUBE, L=320
15 CS28415000| 1|M#& L=225 OlL TUBE (L=225)
16 CS45849000,  1[;m%k L=300 WICK, L=300
17 C 153922001 1|54 L=500 WICK L=500
18 CSA1302001 1 #REE VINYL TUBE
19 CS56877000|  1[#M% OIL TUBE
20 CS59886001 1|;8% L=360 FELT, L=360
21 C 143671000 1% 0IL TUBE
22 CSA3287001 1|;mEs X-FEED LEVER FELT
23 CS07333001 1H% s OIL FEEDING PIPE, S
24 C146080000( 1|#®E%E CORD BUSH
25 CSA3246001 1ERMHhxLe GEAR WICK SUPPORT
26 CSA3280001 1|ihEs GEARFELT
27 CSA4221001 1|B%%k B CORD HOLDER,B
28 C 062060816 1|92$T meX8 SCREW,PAN M6X8
29 CSA4222001 1| FELT
30 C153050000| 4|mhEs S-RACE BASE FELT










J . #23% B/ Bobbin winder mechanism

)

8—37

19



J. #4238 / Bobbin winder mechanism

1k BEFS | 8@ EERE Z IR NAME OF PARTS RM
1 CSA3289001 1| kb2 TOP COVER 430D

2 CSA3290001 1| % & F Wi SHAFT.BW-LEVER

3 C012500536 1|824T M5X5 SET SCREW. SOCKET (FT) M5X5
4 CSA3291001 1E2FH BOBBIN WINDER LEVER

5 CSA4171001 138 E40 SPRING HOOK

6 C 152936001 11438 5% PLATE SPRING

7 C 152937001 1|12E WASHER

8 C062350616 1|924T M3.5X6 SCREW, PAN M3.5X6

9 C 159486001 112 E WASHER

10 C 048050342 11468 E5 RETAINING RING, E5

11 CSA3293001 1| &+ U STUD,B-WINDER CLAW

12 CSA1984001 UG EBE BOBBIN PRESSER ARM

13 C 062401216 114247 M4X12 SCREW. PAN M4X12

14 CSA3294001 1B EAF BOBBIN PRESSER

15 CS23418002 118847 M4X5 SCREW. MdX5

16 CSA3295001 1| &%+M CLAW.B-WINDER

17 C 012400436 2(92$T M4ax4 SET SCREW, SOCKET (FT) M4X4
18 CS10438001 138 % SPRING, TWIST

19 C 048050342 2{15M@ E5 RETAINING RING. E5

20 CSA3296001 1| # BOBBIN WINDER SHAFT

21 CSA3297001 1|8 WHEEL,B-WINDER

22 C 120448001 18R E BOBBIN WINDER RUBBER BAND
23 012400436 2|47 Mdx4 SET SCREW, SOCKET (FT) M4X4
24 C 159486001 2(E WASHER

25 CSA1988001 1R BOBBIN SUPPORT

26 CS10268001 1|h % SPRING

27 CSA3298001 1|1k 5hi STPPER SHAFT B-WINDER

28 CSA3299001 114171 KNIFE

29 C 062500616 1|984T M5X6 SCREW, PAN M5X6

30 C 145446001 B335 DISC, TENSION

31 C 100401021 UE3:3: 5 TENSION SPRING

32 CS31032001 1 E&EE TENSION NUT

33 CS12441001 1|1 Eh WASHER

34 C 012500536 1|92 4T M5X5 SET SCREW, SOCKET (FT} M5X5
35 C062061016 6|92 $T M6X10 SCREW, PAN M6X10

36 CSA3300001 1|1& 2R DRIVINNG WHEEL,B-WINDER
37 €S23651001 2|BIEHBET MeX6 SET SCREW, SOCKET (FT) M6X6
38 CSA1994101 1[EEESREAY BOBBIN WINDER TENSION ASSY

20



K .14 3% & / Thread trimmer mechanism

59—
< AF 430E

HBAMLLIEAK "~
! For "430E™

Ordinary materials

& Founation garments >

< AF438E
/For" 438" >

< N FEHE 84 | For Supply parts >

{-.—--——-———\
| 56 —=

57—
B

— e — —— —

|

21



K. 11tk % & / Thread trimmer mechanism

BHS | TmAFS

FEHERR

g | NAME OF PARTS RM
1 CSA3301101 1|1 N5 THREAD TRIMMER CAM
2 C$23651001 2| B ERET MEX6 SET SCREW., SOCKET (FT) M6X6
3 CSA3304101 1| EER SETTING PLATE ,SOLENOID
4 C062400816]  4|#E%T M4axs SCREW, PAN M4Xx8
5 CSA3303001 1|k TR-SOLENOID COVER
6 C 060400516 4987 MAXS SCREW, BIND M4X5
7 CSA3305001 1|3 s A E 4 PUSHING LEVER.DRIVING LEVER
8 CSA3306001 1|EZ98§T 7-3 SHOULDER SCREW,7-3
9 CS39690021 1|82 WASHER
10 CSA3307001 1| T SOLENOID LEVER
1 C012400436 1|484T M4X4 SET SCREW, SOCKET (FT) M4X4
12 C 154599000 1| EEEHIRE SOLENOID CUSHION
13 CS02652001 1|38 WASHER
14 CSA3309001 1N &IR s+ TR-DRIVING LEVER
15 CSA3310001 1NWERER COLLAR TR-TRIMMER
16 CSA3311001 1|1RIR L4 COLLAR SHAFT
17 C012400436 1|92 4T M4X4 SET SCREW. SOCKET (FT) M4x4
18 C 048040342 1|348 E4 RETAINING RING, E4
19 CS23651001 1B EURET M6X6 SET SCREW, SOCKET (FT) M6X6
20 C231071001 1|50 8X15 BUSH, 8X15
21 CSA3312001 1|13REN 4T F (515 GUIDE SHAFT
22 CSA3313101 138 % SPRING.COMPRESSION
23 C 154596000 1RBRE CUSHION
24 CSA3315001 1|1 v THREAD TRIMMER ROD V
25 C S32465001 2|1 K EHS BALL JOINT ASSY
26 C 021060106 2|92 M6 NUT, 1 M6
27 CS32462001 2|Ex92$T B M6 SHOULDER SCREW, B :M6
28 C021060306 2|7 AR E M6 NUT, 3 M6
29 CS25475001 1|48 $T M6X19 SET SCREW, M6X19
30 C 021060106 1|98 8 M6 NUT, 1 M6
31 CSA4546001 1NEFIHF v THREAD TRIMMER LEVER V
32 CSA3317001 1AL H THREAD TRIMMER LEVER H
34 CSA3319101 1| DEFT 4T 48 SHAFT, TR-TRIMMER LEVER
35 CSA4545001 2|2 SPECER
36 C048080142 11534 E c8 RETAINING RING EXTERNAL C8
37 C012060636 2|8R$T M6X6 SET SCREW, SOCKET (FT) M6X6
38 CSA3320101 138844 SPRING HOOK
39 CSA3321001 1NWNEERE%E SPRING,EXTENSION
40 C018501232 1|48 M5X12 BOLT, SOCKET M5X12
74 C 028050246 13881 2-5 WASHER SPRING 2-5
75 C 146352002 1|182E 5 WASHER PLAIN 5
41 CSA3323001 1% H THREAD TRIMMER ROD H
42 CS32465001 2|3 KB H BALL JOINT ASSY
43 C021060106 2|52 8 Ms NUT. 1 M6
44 CS32462001 1|EZ98$T B M6 SHOULDER SCREW, B M6
45 C 021060306 17} M6 NUT. 3 M6
46 CSA3324001 1|3h 71 B 4% MOVING KNIFE LEVER
47 CSA3325001 1B 8E4T 6.35-6 SHOULDER SCREW.6.35-6
48 CSA3326001 1| 5h 7] s 4% SHAFT M-KNIFE LEVER
49 C 012060636 1|98 $T M6X6 SET SCREW, SOCKET (FT) M6X6
50 CSA3327101 1|3h T1iEAF M-KNIFE CONNECTING PLATE
51 CSA4354001 1|ER9E4T 6-1.8 SHOULDER SCREW ,6-1.8
52 CSA3655001 1§14 SC NEEDLE PLATE.SC

22







K.t/ 3% & / Thread trimmer mechanism

SRS | BaEES | uR LR NAME OF PARTS RM
<HF430 <For "430 "
BilW. AW, Ordinary materials, Knitted materials &
TXHK> Foundation garments>
53 CSA6429001 1:MINEEH F-SC MOVABLE KNIFE SET F-SC
56 CSA6397001 118K 0.2 M-KNIFE SPACER T0.2
56 CSA3334001 118K 0.3 M-KNIFE SPACER T0.3
56 CSA6398001 1|28R 0.4 M-KNIFE SPACER T0.4
<HAF430 FHHE> <For "430 "Denim>
53 CSA6596001 11/ TNEEH F MOVABLE KNIFE SETF
56 CSA6397001 118K 0.2 M-KNIFE SPACER T0.2
56 CSA3334001 1|1#5K 0.3 M-KNIFE SPACER T0.3
56 CSA6398001 118K 0.4 M-KNIFE SPACER T0.4
<HF438 > <For438 >
53 CSA6432001 1M NEEH F-5C8 MOVABLE KNIFE SET F-SCS
56 CSA6397001 113#8 K 0.2 M-KNIFE SPACER T0.2
56 CSA3334001 118K 0.3 M-KNIFE SPACER T0.3
56 CSA6398001 1BH 0.4 M-KNIFE SPACER T0.4
54 CSA4518001 1|E29R$T MOVABLE KNIFE SHOULDER SCREW
76 CSA4519001 1|52 E THRUST WASHER
55 CS00705001 1\1Zh I EE MOVABLE KNIFE COLLAR
<HATF 430 <For "430 "
BiEAW. HAw. Ordinary materials, Knitted materials &
TXAE> Foundation garments>
<438 H> <For 438 >
57 CSA6431001 1ETNE&H F-5C FIXED KNIFE SET F-SC
56 CSAB6397001 118K 0.2 M-KNIFE SPACER T0.2
56 CSA3334001 112K 0.3 M-KNIFE SPACER T0.3
56 CSA6398001 11K 0.4 M-KNIFE SPACER T0.4
<HF430 FHhH> <For "430 "Denim>
57 CSA6597001 1WENESH F FIXED KNIFE SET F
56 CSA6397001 1|35 0.2 M-KNIFE SPACER T0.2
56 CSA3334001 11K 0.3 M-KNIFE SPACER T0.3
56 CSA6398001 13K 0.4 M-KNIFE SPACER T0.4
58 C062300416 2|8%$T M3x4 SCREW, PAN M3X4
<HAF 430 <For "430
HiBAW. HAW. Ordinary materials, Knitted materials &
ZXAR> Foundation garments>
<HF438 > <For 438 >
59 C028030246| 2% EME 2-3 WASHER.SPRING2-3
60 C025030236 2| F2M M3 WASHER, PLAINM 3
61 C*P.53 1§ FLAR NEEDLE HOLE PLATE
62 C100360003 2|9%$T SMm2.38 SCREW
63 CSA3337001 1|REHE D THREAD NIPPER ASSY D
64 CSA4330001 118k SPACER.THREAD NIPPER
65 CSA4329001 1\ EEBE COLLAR, THREAD NIPPER
66 CSA3341001 1|EZE| v THREAD NIPPER U
77 CSA3333001 1|ER9R$T THREAD NIPPER SHOULDER SCREW
67 CSA3342001 1|ER92$T 6-0.9 SHOULDER SCREW,6-0.9
68 CSA3343001 1|30 E IR PLATE,SPRING HOOK
69 C062300416 2|92 §T M3X4 SCREW, PAN M3X4
70 C025030236 2| FE M3 WASHER. PLAINM 3
71 CSA3344001 1138 % SPRING EXTENSION
72 CS25310101 2|%84T M4 SCREW, FLAT M4
73 CSA3538001 2|%R$T M4xs SCREW M4X8

24




L.$ 3% %K R’ / Thread wiper mechanism

25



L. 3% % B / Thread wiper mechanism

BHE | BEFS | NE B4 R NAME OF PARTS RM
1 CSA3447001 14308 THREAD WIPER CAM
2 C012060636 2|4B 4T M6X6 SET SCREW, SOCKET (FT) M6X6
3 CSA3448001 1AL IR & 4R DRIVING LEVER,; THREAD WIPER
4 CSA3449001 1A%ER THREAD WIPER ROLLER
5 CSA3441001 118 R W-CLAMP LIFTER ROLLER SHAFT
6 C012500536 19257 M5X5 SET SCREW, SOCKET (FT) M5X5
7 CSA3451001 1134 4 THREAD WIPER ROD SHAFT
8 CS$20356001 2| 2@ 10 WASHER, PLAIN 10
9 C 048080342 1|34 % E8 RETAINING RING, E8

10 C012500536 1[{92%T M5X5 SET SCREW, SOCKET (FT) M5X5
11 CSA3446001 138 % SPRING
12 CSA3452001 1A% E S THREAD WIPER ROD ASSY
13 C025050134 1| RBE S5 WASHER. PLAIN S 5
14 C048040342 1|34 E4 RETAINING RING, E4

15 C 081005070 2|of® ps O RING, P5

16 CSA3441001 136 E R4 W-CLAMP LIFTER ROLLER SHAFT
17 C012500536 1[42%7 M5X5 SET SCREW, SOCKET (FT) M5X5
18 CS38033002 1| ZEUE 13 COLLAR. 13

19 CSA3458001 113 1B4R CONNECTING PLATE
20 CSA3459101 PR AG THREAD WIPER ARM ASSY
21 C062401006 2|4247 M4x10 SCREW, PAN M4X10
22 C025040236 2| B M4 WASHER. PLAIN M 4
23 C048040342 1|35 E4 RETAINING RING, E4
24 CSA3464001 1|;hE OIL CAP




M. &% 35 # / Tension release mechanism

27



M. 43 & / Tension release mechanism

BHE | FRMARS | B B BIR NAME OF PARTS RM
1 CSA3345001 1| R R SETTING PLATE,SOLENOID
2 C 154599000 1| R EEE IR E SOLENOID CUSHION
3 C017401015 1|44 M4X10 BOLT, M4X10
4 C021400306 1A MR E M4 NUT, 3 M4
5 C 102707002 1128 4 WASHER
6 CSA3347001 1|¥A k4T TENSION RELEASE BAR
7 C048040342 1848 E4 RETAINING RING, E4
8 025050236 21 FERE M5 WASHER, PLAIN M 5
9 CSA3348001 1130 5% SPRING,COMPRESSION
10 CSA3349001 1|BatskE SOLENOID COVER
11 CSA3306001 2|ERIRET 7-3 SHOULDER SCREW,7-3
12 C 081007070 2|of:@ pP7 ORING P7

28




N . X% 3% ¥ / Thread nipper mechanism

29



N. K& 3% B / Thread nipper mechanism

PHE | COARE BE € AR NAME OF PARTS RM
1 CSA3351001 1[TND AR ER SETTING PLATE,TN-MOTOR
2 C018061236 2|98t M6X12 BOLT, SOCKET M6X12
3 C 155559001 2| M M6 WASHER, PLAIN M 6
4 CSA3352101 1| Bk TN-MOTOR LEVER
5 C012400436 2|92ET Max4 SET SCREW, SOCKET (FT) M4X4
6 CSA3353201 1| 2 Bh iR TN-LEVER
7 CSA3354001 1|32 gh iR s TN-LEVER SHAFT
8 C 153596001 1|12E WASHER
9 C048070342 13458 e7 RETAINING RING, E7
10 C012060636 1|48$T M6X6 SET SCREW, SOCKET (FT) M6X6
11 CSA3355001 1| RLIEEHR B TN-CONNECTING PLATE B
12 CSA4461001 1|ER9B%T 6-2.5 SHOULDER SCREW,6-3.5
13 CSA4354001 1|ERIR4ET 6-1.8 SHOULDER SCREW,6-1.8
14 CSA3357101 1| FEIRIRAMN F TN-CONNECTING PLATE ASSY F
23 CSA5137001 1| TNIE R BB #41R TN-SENSOR DOG
24 C018300636 2|38+ M3x6 BOLT SOCKET M3X6
25 C 025030236 2| F8ME M3 WASHER PLAIN M 3
15 CSA5138001 1{INfE B2 KRR B SETTING PLATE B,TN-SENSOR
16 C018061236 2[8%1¢ M6X12 BOLT, SOCKET M6X12
17 C 155559001 2| M Mo WASHER, PLAIN
18 CSA3361001 1| TN B8 R 354R F SETTING PLATE F,TN-SENSOR
19 C0A4300805 28242 (H5 12 M) M3X8DA SCREW, PAN (S/P WASHER) M3X8
20 C 155559001 1|F2E M6 WASHER, PLAIN
21 CS10202201 1| +T 2 53 5 LEVER SHAFT
22 C012400436 1|98%T M4ax4 SET SCREW SOCKET (FT) M4x4

30



31



32



S ¥MEER NEITIEE /Qperation panel & Control box mechanism

33



S(ER R HBIEIE /Qperation panel & Control box mechanism

2 ERHEFS TR ZFR NAME OF PARTS RM
1 20082860 1 | BAERF PANEL SHEET

2 20082870 1| WA ADSORPTION PLATE

3 20082880 1 | BAER 2R PANEL UP

4 80080240 4 | TFIRET M3X4 SCREW PAN M3X4

5 80011220 3 | KRERET M4. 5X20 WOOD SCREW ROUND M4.5X20
6 80011060 4 | ZZHANRET M4AXS SCREW M4X8

7 20082890 1 | FFR SWITCH

8 20082900 1 TFR3CBR SWITCH UP

9 20082910 1 HL 42 A CONTROL BOX

10 80010070 3 | FEEHE LSOLATION COLUMN

11 80050530 3 | =485 M5X10 SCREW M5X10

34




X% & / Motor mechanism

T.

35



36



U . B4R X & / Foot switch pedal mechanism

" i&#t / OPTION PARTS "

1

37



U. B&#RX % / Foot switch pedal mechanism

SRS | THAFS | BR E 20 AR NAME OF PARTS TRM
1 CSA3519101 1|iEEa# A TREADLE UINT A ASSY l
CO0A4501005 3|92 (F IR M) MS5X10DA SCREW, PAN (S/P WASHE) M5X10
100 "OPTION PARTS"
5 CSA3784001 1A XTREE CONVERSION HARNESS,FOOT SW
4 CS49668101 12840 FF X B¢ 2-STEP FOOT SWITCH ASSY
6 CS51846101 12i3 A XE &% 2-PEDAL FOOT SWITCH SET, 3

38




V1. $BNRE (A T438 MIEMEEH) / Auxiliary device (Option parts for 438 )

39



40



Z . Bit% / Accessories

< AF430 FHH
/ For 430 " Denim>




42



Z . M4 / Accessories

<FHF438c/For"438E">

Denim >

3

93
| For " CSM-430E"

< BF 430 Fhh

— . —— . —

SR R

43



44



Sp. FRIMHEMMHE—BE KR (430 /438 ) / Different parts list (430 /438 )
430D 4380
M
&8 Spec. -2 -1 -7 -OF
| Part name
(K-61)
fHilig (62.4) (#2.2) (#1.6) (¢1.6) (1.6)
Needle hole plate - Py g AO%EBA ($2.6) o
CSA3336-101 CSA3653-201 CSA3652-201 | CaABSIS P01 CSAB133-001
F-41
(&r.,;)gﬁ C152690-501 <B> [C159610-401 <A>
Bobbin & e C159610-401 <A > C159610-401 <A >
case assy @ CS59221-201 <LC>
i e
Bk C154340-101 C154339-101 <A>
.ETensienspring PO R * C154339-101 <A > C154339-101 <A >
; @) CS48664-001
e
;m ) C154341-001
SCrEW  feeeeeeeseeeeeeeeeeeseeesiee N C154341-001 C154341-001
®@ CS16492-101 <LA >
T T [
éﬁ;g%g[ CSA4315-001 <B > | CSA4315-001 <A>
Eﬁnli-qunspr'mg s i i m e i e i 1 i i s R e R i e i CSA4315-001 <A> CSA4315-001 <A>
@ CS15667-001 <LA > w
F-45
f,, S ) C159613-051
Bobbin . fereeeseesssoessss s " C159613-051 C159613-051
CS15665-001 <LA>
F
Eq:l)ﬂgﬁ# CSA1882-001 =B > | CSA1881-001 <A>
Shuttle hook @&\ |-eoressermmeieans O % CSA1881-001 <A> CSA1881-001 <A>
assy, wibox @ CSA1890-201 <LG >|CSA2173-201 <LF>
(F-40)
ShigH Shuttle
race base @ C152686-201 <B > C152682-201 <A > C152682-201 <A>
(H-14)
HELese o
Spring,lension (_l C107606-101 C104525-101 C104525-101
(H-9)
T
Thread take-up @ C144588-201 <B> C145519-201 C145519-201
spring

45




Sp. FRMEEBHE—RKE (430

/ 438 ) / Different parts list (430 /438 )

430 438
bt
& Spec. 2 -1 -7 -OF
Part name
(H-25, H-24)
HITRSEE
Needle bar thread guide CSA3257-101 CSA3635-101 CSA3635-101
A B
(Z-20) T
PLEHE (43 8)
Needle assy CSA1579-019 CSA1752-014 CSA1737-011 CSA1579-012
i(834,219) o
iﬁ,‘gdm DPX17 NY <#19> DPx5 <#14 > DPx5 <#9> DP X5KN <#11> DPx1TNY <#12>
CS37928-019 C107415-014 C107415-009 C154763-011 'CS37928-012

OWMEMEMNMEFEMRTRTMT. (XENADTERBEAES A1, SomP W4L)
©Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines which the dimensions indicate.)

D

( For 3mm use)

430E 438E
MM / Spec. 2 R 7 -OF
LR C153608-101 | C152777-001 | | CS49695-001 | . CSAB500-001 L .
CAURUURURY SNUNURRN SO C154527-001 ... C152778-001 | CS49694-001 [ | CsA6510-001 | .
(C-68, 69)
M LS — AL
Work clamp F - - ==
w0 ]
73 o 18 12 22
(C-28) CSA3378-001 CSA3607-001 CSA3609-001 CSA6511-001 CSA3606-001
&
Fg:zd plate (AF 3mm) (BF 2mm) (AF 2mm)
( For 3mm use) (FRA L ( For 2mm use)
Submerged-type, L)
D— I t=03
#KE / Spec -2
......... R......|..C152781-001
.......... L.......}..C152782:001 .
(C-68, 69)
i1} _
Work clamp .
©
23 )
(C-28) CSA3611-001
Bt iate (RF 3mm)

46




Ga. IH#HA—% R (430 ) / Gauge parts list (430 )

1 2 3 4
C152781-001 )
R (%3 / For denim) C153201-001 < PL > C153203-001 < PS> 0_39?906—001“(1 inch)
C152782-001 .
L (%% | For denim) C153202-001 <PL > C153204-001 j_PSt o “_28093[_)3:?(?1 (1inch) ]
(C-68, 69) AL L8 AL AL/
EH J—— o 2
Work clamp ? I 52 _] T
I | T CSA3611-001 NN U
(%%% | For denim) CSA3612-001 < PL > CSA3613-001 < PS > CSA3614-001 (1 inch)
(C-28) ] ' 1 329
AR P = [~
Feed plate ; ' a2 I ,T1_r 0.2 D@f r‘. 4.| 06 — &
'_V_V'—_$ J A 1 S
5 6 7 8
C153201-001 C152779-001
R _r_..C.Ssi?_“ 7-001 (30mm) (35#7 / For denim) SASETTT-001 = PM> (§H4R& [ For knilted materials)
g C153202-001 : C152780-001
| b | CS33748001 (30mm) (F % / For denim) C152778-001 < PM > ($18.8 / For knilted materals)
©
(C-68, 69) LN\ | A\ o=t faz
i3 q 2 \ﬁ ’ ft ! éw ==
Work clamp = ‘ 18 12
R CSA3616-001 CSA3608-001
CSA3615-001 (30mm) (9% For denim) | CSA3612:001 (PL) (188 For knted matena's
(C-28) ru— — -
M et Tn 23
Feed plate !0z EZ '_ 02 — 1 g2 E@l: 102
3 T 1T
;U-[:Q 27 ;CL:] —~—~=]
~— . — i Y —_ I ———
g9 10 11 12
CS46771-001 CS46771-001 CS46774-001 CS46774-001
R (#7745 / For straight (4% - TR/ For straight (EM$TH/ For vertical (BN - TR/ For verticat
| bartacking) bar tacking/submerged) bar tacking) bar tacking/submerged)
CS46770-001 CS46770-001 CS46773-001 CS46773-001
L (W$T4% | For straight (WL - T/ For straight (EEITH/ For vertical (EHHE - T/ For vertical
bar tacking) bar tacking/submerged) bar tacking) bar la_acking!submerged)
© ©f
(C-68, 69) | w 10 [ | o | I @
Work clamp o~
T _ .__"‘ J 4.4 ) 4.4
CSA3617-001 CSA3618-001 CSA3619-001 CSA3621-001
(HR#T45/ For straight (#EeiE - iR/ For straight (ENHT4/ For vertical (EA%L - TR / For vertical
(C-28) bar lac_:_king] bar tacking/submerged) bar tacking) bar tacking/submerged)
X ' -
Feed plate g + . U—g—t
- nz — 0.2 —
1T i ';ﬁ * -
_'—* —_— 5
C156006-001 §0859392-001 C156006-001 CS$59892-001| C156006-001 50859892-001 C156006-001 CS59892-001
(C) — i g :
E : : : ;
Work clamp : @ @ @ @
e B - ;8@ N
Bolt 5 : : :

47



Ga.I#

R—%%X (430 )

/ Gauge parts list ( 430 )

13 14 15 16
CSA2230-001 CSA2233-001 C152779-001
R (®|AFTLE / For vertical (EETE | For vertical (TR S/ Submerged C152779-001
bar tacking) bar tacking) -type,S)
CSA2229-001 CSA2232-001 C152780-001
L (EHEITH / For vertical (EHITH / For vertical (TR S/ Submerged C152780-001
bar tacking) bar tacking) -type,S)
(C-68, 69) 26.4 ‘ | A —\
EM L '. Im.a l r \ :
Work clamp o o 12 2]
YN 54 . B
CSA3620-001 CSA3622-001 ESA361 0-001
(EHTL / For vertical (EATL / For vertical (TR S/ Submerged CSA6346-001
(C-28) bar tacking) bar tacking) -type,S)
EHR 54 24 ,I
Feed plate . [ ]]v_mt EL |_‘I__l]| -%L
b o7 ' g2 2 !
= — ’ _ t=03
CS59909-001 ;C017680-512
(C) :
M
Work clamp
e e
Bolt
17 18 19
R ’CS467'!_'7-001 o CS46780-001 CSA2236-001
(W FLR / For circular stitching) | (3 AR/ For crescent bar tacking)| (% A/ For crescent bar tacking)
L CS46776-001 CS46779-001 CSA2235-001
(®FLA: / For circular stitching) | (¥ BR:/ For crescent bar tacking)| (¥ AR/ For crescent bar tacking)
o 1l |
(C-68, 69) | [ ﬁ |
[E A @( — D_IM ]
Work clamp ®13 l1a6) -
10
]
| CSA3623-001 CSA3624-001 CSA3625-001
| (®WILR / For circular stitching) | (¥ A%/ For crescent bar tacking) | (% AR/ For crescent bar tacking)
(C-28) =
EmE T
Feed plate
S ) Q OTme
AL 13 )
C156006-001 :CS59892-001 CS59909-001 C017680-512
(C) : :
ER ]
Work clamp : @
wis : it g g
Bolt :

48



Ga. I#RAE—% % (430 , 438 )/ Gauge parts list ( 430 , 438 )

CSA3626-001 CSA3627-001
HFRE HiRE
/ With lozenge / With lozenge
(C)
AR
321
Feed plate
blank
LI ¥3 14 06
TT
~A AN
(K-61) Hith§tFLK / For other needle hole plate
430E 43BE
CSA3645-201 CSA3646-201 CSA5221-001 CSA3654-201
$2.2 e $2.2
$1.6 T
i
Q@Ejz =12 ~f=1s
#RiT4 / For specially orderd
5
CSA3817-001
R CSA4195-001 C$59909-001 | C017680-512 FRTE
b — ! Without lozenge
L CSA4196-001
— (c) : (c)
[EH ) iREHR
264, 26.4 Work clamp | *ﬁl?ﬂ
(c) - E E Feed plate
EMERS| ]]_ Tl g <3 ] blank
Work clamp o o Bolt ==
blank |

(E) i£® / OPTION PARTS

#l % # / Button clamp spacer
_AL_|CS52071-001(E-39) | BL |CS52072-001(E-41) | CL_|CS52073-001(E-43) | DL |C852074-001(E-45) |
AR 0852075-0[3_1([5_419! ! BR [CS52076-001(E-42) CR |CS52077-001(E-44) DR [CS52078-001(E-46)

1.5
N

49



%3l / INDEX

CODE__ | REF.NO Page] [ CODE__|REF.NO Page][ CODE _|REF.NO Page][ CODE _|REF.NO Page
C004300513|A -12 2|§c018061236| C -36 6]]C028050246 | K -74 22)|C062680512|E - 25 12
C011679312|E - 16 12 D -35 10 Z -50 50]|C062680812|E -29 12
C012060536(C -45 6 N -2 30§]C028060246 | 2 - 14 504]C070608800|C -17 6

D -32 10 N -16 30 Z  -97 521 §C070688850({ D -33 10
D -38 10W JC018061636 c -70 8]|C032461606 | Z -66 52]|C070696800|D - 18 10r
F -6 14 D -44 10§1C037301215{ 2 -3 50“ C071031840(C -73 8
C012060636|B - 26 4{|co18063036| C -6 6]jco47250642 | E  -22 | 12||cos81003670|F . -18 | 14
c -8 6] jC018063536{ C - 34 6||C047301042| D - 27 10} §C081005070|L - 15 26
c -13 6] JCO18300636| N - 24 30pjCco47602042 | D -4 1G] jCO81007070 | M - 12 28
Cc -15 6] |C018400836| C -72 8]|C048040342 | K -18 22| |C0A4261005|T -8 42L
c -19 6 R -4 38 L -14 26| |COA4300805|N - 19 30
c -27 6] C018401036| C -21 6 L -23 26 T -6 42
D -13 10r R -2 38 M -7 28 T -16 | 42
D -22 10 R -6 38 1C048050342 | J -10 20| JCOA4401005| T -14 42|
D -28 10]jC018401636|B - 29 4 J -19 20]|COA4501005|U -2 44
D -48 10 |C018500836| C - 48 6fjco48060342| C -12 6] |[COA5300606| T -12 42
F -9 14 C -56 6]]C048060346 | C -43 6] JCOAS301605| R -25 38
F -16 14{JC018501232| F -39 14 D -30 10} JCOA5401006| R - 17 38
F -35 14 K -40 22]|C048070342| F  -37 14 R -23 38
H -28 18] |C018501636|B -3 4 N -9 30 R -27 38
K -37 22 8 -40 4]11c048080142| C  -18 6 R -29 38
K -49 22]|C021060106( K - 26 22 K -36 22 R -32 38
L -2 26 K -30 22§|C048080342 | D - 11 10]|COBO452006|S -9 40
N -10 30 K -43 22 D -24 10§ JCOB1351606) 2 -B6 52
Z -8 SOl Z -15 50] L -9 26]1C100136001|H -20 18
C012300336{B - 21 4 z -84 | 52||coe0s00516|K -6 | 22||c100360003|k -62 | 24
B -24 4 Z -98 52]|C060670512 | V1 -25 46{1C100401021| J - 31 20
C012400436|F -12 14}1JC021060306f K -28 22|1C061300816| Z -70 52]11C 100402004 H -17 18
J =17 20 K -45 22]|co62060816 | G -9 16§]C100887001|2 -28 50
J -23 20pC021300106| z -71 52 G -28 16]]C101572101|Z2 -26 50
K -1 2211C021400216| D -42 10“ C062061016 | A -6 2]]c102630001{D -8 10
K -17 22]1C021400306| M -4 28 D -50 104 JC102707002| M -5 28
N -5 30]|C021500106| Z - 51 50 G -3 16 vl -7 46
N -22 30 Z -56 50 J -35 20§]C104449001| A -8 2
C012500536|B -23 4] |C021710212| v1 -22 46 Z -78 52{1C104525101| Sp 53]
B -37 4]1C025030236| A -18 2] |C062300416 | A -17 2}jC104821001|A -3 2
c -4 6 K -60 24 B -5 4]1]C105234003|E -8 12
C -46 6 K -70 24 K -58 2411C105343001| 2 -87 52
C -65 8 N -25 30 K -69 24| |C107415009 | Sp 54
D -12 10} JC025040236| D - 41 10§]1C062300506 | 2 -74 52|1C107415014 | Sp 54
D -20 10 L -22 26§|C062300616{ F  -25 14} §C107606101( Sp 531
D -25 10 R -15 38]]Cc062300816 | R -8 38} jC107743001 D -40 10
F -1 14 R -21 38 R -11 38 E -6 12
F -47 14| JC025050134| L -13 26]1C062350616 | J -8 20)|C107779001| 2 -27 50
J -3 201 |C025050236| C  -50 6] 1C062400616 | G -7 164 C107780001( 2 -29 50
J -34 20 M -8 28 G -1 16§]C109239002| A -15 2
L -6 26 |co25060236| ¢ -32 | 6 z -75 | s52||c110215002|z -89 | 52
L -10 26 c -37 6{|C062400806 | B -39 4]1|C110367001|(B  -20 4
L -17 26 c -M 8)|C062400816}| B -41 4 C -42 6
1C013719412|V1 -13 46 D -45 10} K -4 22)]C114483002| 2 -22 50
C014400632|T -3 42 Z -96 52]1C062401006 | A -20 2{]C114486002|2 -5 50|
C014500632|T -18 421]|C0250603361 2 -13 50 L -21 261|C115147001|E - 14 12
C014680432{V1 -18 46 Z -65 52]jC062401216 | J 13 20§1C115148201E - 13 12
C014680632|E -3 12| JC025660132| 2 -90 521§C062500616 | H -2 18]|C115156001 |E - 21 12
C014760632(E -9 12]§C025710232| v1 -23 46 H -4 1811C115158001 | E  -26 12
Z -85 52§1C026030136| F -24 14 H -6 18] jC115164101|E - 33 12
C017400802|R -13 38)|C026030236| 2 -72 52 J -29 201 JC115165001 |E - 34 12
R ~-19 38)|C026040136|Z -76 52 V1 -32 461 |C115166001|E -35 12
C017401015|M -3 28] |C028030246| K -59 24||C062501016 | A -9 2 v2 -9 48
C017680512| Ga 56 R -9 38]|C062501406 | Z -59 501|C117608001 | A -24 2
Ga 57]|C028040246| R - 14 38]JC062670412| H -31 18] JC117934001 | A -2 2
C017711412|E - 10 12 R -20 38)1C062670712| V1 - 11 46]|1C118064001|Z -34 50
€018061236|C - 31 6}]C028050246| C - 49 6] |C062670812| V1 -6 46' c118837001|2 -25 50'

50



#5] / INDEX

CODE__ |REF.NO Page][ CODE  [REF.NO Page][ CODE |REF.NO Page][ CODE | REF.NO Page
119755001 |Z -95 5211 C152782001 | Ga 55| 1C616167001| P2 -12 34]| CS25475001 (K -29 22
C120448001 |J -22 20| c152788000(C -60 8]|CcJ03955001| T -2 4211 CS28044001|A -23 2
C120990001 [V1 - 15 461 C152881001 [H - 27 18] |CJ03956001| T -4 4211 CS28415000(G - 15 16
C122991001 |2 - 17 501} C152883000(H -29 18] {CJ03857001| T -5 4211 CS31032001{H  -12 18
C133740006 |Z -63 52| C152884001 |H -30 18] ]CJ03958001| T -7 42 J -32 20
C140392009 |A -1 2| | C152936001 | J -6 201|CJ03983001| T -10 421 CS32264001|Z2 -16 50
A -4 201 C152937001 |J -7 2001CJ03984001 1 T - 11 421| CS32462001|K - 27 22
C142002001 [Z - 31 500 C153049001 |H -7 184 JCJ04115001| Wa 58 K -44 22
C1424430011Z2 -24 504 | C153050000 | F -26 14§)CJ042300011 T  -13 42) | CS32465001 (K -25 22
c142677101 (V1 -4 46 G -30 16| |CJ04303001| T -17 42 K -42 22
C142678101 |V1 -5 46] | c153057101 |C - 29 6] JCJ04388001| T -15 42]] CS33006001|Z2 -62 52
C142680001 |V1 - 14 46 Z -80 52| 1CJ04488001| T -9 42| CS33747001 |Ga 55
C142681001|v1 -8 461 C153113001 |C - 11 6] JCJ80991001| T -1 42]] CS33748001|Ga 55
C142686101 |V1 -24 46] | C153201001 | Ga 55] |CS00705001| K -55 24]| CS37037001|Z2 -58 50
C142689309 |V1 -2 46] | C153202001 | Ga 55] |CS00906001| Ga 55]| CS37038001|Z2 - 57 50
C142706001 |V1 -10 461 | C153203001 | Ga 5541CS00907001] Ga 55] | CS37059001|Wa 58
C142721001)2 - 33 50] ] C153204001 | Ga 55| CS01005000|1 z -43 50|11 CS37060001|A -22 2
C142990001|Z -55 500) C153484001 |[E -7 12]|CS01694001| E - 38 12 Wa 58
C143671000 |G - 21 16} C153567000 |C -61 8]1CS02429201| F -20 14]] CS37928012|Sp 54
C144226001 |2 -61 521) C153568001|C -59 8| |CS02652001) K -13 2211 CS37928019|Sp 54
C144458001 /1B - 31 411 C153596001 |N -8 3001CS02745001) v2 -6 48] | CS38033002|L -18 26
C144588201 |Sp 53|| C153608101 | Sp 541 1CS02747101| Z -44 50] ] CS38648001(Z -41 50
C145446001 [H -16 18J| C153827001 |E -2 121 |CS02763502| Z - 386 50} CS38713100(B -38 4
H -22 18] | C153830000 |E -1 1211CS02778002| Z -52 501} CS39690021|K -9 22
J -30 ZOF C153838001 |D -47 10} |CS02787002| Z -83 50] | CS42903001|C -75 ] |
C145465001 |[B - 25 441 C153843009|Z -84 52]1CS034681011 E  -30 12]| CS44483001|Z -67 52
C145519201 |Sp 53]| c153922001 (G -17 16} JCS03641101| v1 -29 46] | CS44484001|2 -68 52
C146080000 |G -24 16]| C154125001 |2 -32 500 1CS03657001| E - 31 12§] CS44485001|Z -69 52
C146202000 |R - 22 38| C154179001 |2 -99 52]|CS03659001| E 28 12]] CS44924001|F -28 14
C146352002 |K - 75 22}1 €C154339101 | Sp 53] jCS06706001) Z -93 52f] CS45849000|G - 16 16
C146354001 |[E - 11 12]] C154340101 | Sp 53}|CS07333001| G -23 16] | CS46770001)|Ga 55
C146354002 [C - 55 61] C154341001 | Sp 531|CS07783001) 2 -30 50}] CS46771001|Ga 55
C146360002 |2 -92 52]| C154467001 | Z 2 501 |CS09658001| v2 -4 48] | CS46773001|Ga 55
C146994001[E  -12 12§ ] C154527001 | Sp 54]|CS09659001| v2 -7 48| | CS46774001|Ga 55
C148847001 |2 -100 521 C154596000 |K -23 22| |CS09660001] V2 -8 48] | CS46776001|Ga 56
C149547000|R - 16 38]] C154599000 |K -12 22]1CS09686001| V2 -5 48] | CS46777001|Ga 56
C150172003 |Z -45 50 M -2 2811CS10202201] N - 21 30 CS46779001|Ga 56
C150173003 |Z -48 50§ C154684009 (V1 -3 46f|CS10268001| J - 26 20] | Cs46780001|Ga 56
C150174000 |2 - 42 50)} C154685001 |V1 -9 46 |CS10438001| J 18 20§ CS47307001|F  -30 14
Z -46 50§ | C154686001 [V1 -12 46]JCS11817000] R -30 38| ] C548664001|Sp 53
C150179002 |1Z -49 50]) C154695001 |V1 -16 46]1CS12441001| H  -13 18] | CS49484000(P1 - 31 32
C150182000 |Z -38 50§ | C154696001 |V1 -17 46 J -33 20)| Cs49668101|(U -4 44
C150183000 |Z -54 50§ ] C154697001 |V1 - 19 461|CS12699000f H -10 18] | CS49694001|Sp 54
C150206002 |Z -40 5011 C154713001 |Vv1 - 21 46] 1CS13184001) v2 - 11 48} ] CS49695001|Sp 54J
C150335001(Z -35 50] | C154763011 | Sp 54]1CS15665001| Sp 53] CS49955101|C  -76 8
C151968001 |[E -4 12§ C155559001 [N -3 30]|CS15667001| Sp 53] | CS49992000|1G -12 16|
C151969001 |E -5 12 N -17 30|1CS16492101] Sp 53] | CS49998001 |E -15 12
C152682201 |Sp 53 N -20 30]1CS18642009( Z -83 52]] CS50529000|G - 14 16
C152684101 |F -23 141 C156006001 | Ga 55|1CS20356001| D  -10 10| CS51282101|Z -39 50
C152686201 |Sp 53 Ga 56 D -23 10§ CS51283001|Z - 37 50}
C152690501 [Sp 53§ C156112003 (Z - 47 50 L -8 26| CS51846101|U -6 44
C152744001|D -7 100 C156336101 |v1 -20 46 |CS23418002| J -15 200 | CS52071001|E -39 12
C152777001 |Sp 5411 159224001 |H -23 18] 1CS23651001 B -9 4 Ga 57
Ga 5511 C159486001 |J -9 20 B -12 41§ CS52072001|E - 36 12
1C152778001 |Sp 54 J -24 20 B -15 4 I -41 12
Ga 5501 C159610401 | Sp 53 B -19 4 Ga 57
C152779001 |Ga 551} C159613051 | Sp 53 F -8 14)§ CS52073001|E -43 12
Ga 56}] C159805001 |H - 15 18J J - 37 20 Ga 57
C152780001 |Ga 55} C159938001 | Z -N 52 K -2 221 CS52074001|E -45 12
Ga 56] | C159939001 | Z -88 52 K -19 22 Ga 57
C152781001 |Sp 54} | C200190001 | Z -60 50]1CS25235001| B - 16 4] 1 CS52075001|E -40 12
Ga 5511 C231071001 |K  -20 22]11CS25310101| K -72 24 Ga 57
C152782001 |Sp 54]]1 C554482000|R  -31 38 V2 -10 48| | CS52076001|E - 37 12

51



#35| / INDEX

CODE__ [REF.NO Page][ CODE _ |REF.NO Page][ CODE |REF.NO Page][ CODE  |REF.NO Page
CS52076001 |E -42 12]|CcsA3227001| F -2 14 [CSA3312001| K - 21 22] | CSA3432001|D -3 10
Ga S5T|ICSA3228101| F -3 14] ICSA3313101| K - 22 221 | CSA3434001|D -6 10
CS52077001|E -44 12§ |CSA3231001| C -44 6] ICSA3315001| K  -24 2211 CSA3435001|D -9 10
C Ga 57 D -31 10] [CSA3317001| K -32 22| | CSA3436001|D - 14 10
CS52078001|E - 46 12 F -5 14] [CSA3319101|K  -34 22| | CSA3437001|D -15 10
Ga s7||csa32s3001(F -7 | 14]kcsa3azot01|k  -38 | 22}|csa3assoot|p -16 | 10
CS52093001|E - 18 12} |CSA3234101) F  -10 14] [CSA3321001| K -39 22] | CSA3439001|D -17 10
CS55663001|Z -23 50]|cSA3237001| F  -13 14 bSA332300‘1 K -41 22]|CSA3441001|D -19 10
CS56877000|(G - 19 16J CSA3238101| F -17 14] |CSA3324001| K -46 22 L -5 26
CS59221201|Sp 53] 1CcSA3239101| F -19 14 JCSA3325001| K - 47 22 L -16 26
CS59315001|E  -17 12] |CSA3241001| F -22 14| JCSA3326001| K -48 22| CSA3442001|1D - 21 10
CS59316001(E  -19 12} |CSA3242001| F -27 14] [CSA3327101| K - 50 221 | CSA3443101|1D - 26 10
CS59317001)E -20 12§ICSA32440011 G -1 16| JICSA3333001| K -77 241 | CSA3444001|D -29 10
CS59318001|E -23 12)|CSA3245001| G -2 16| JICSA3334001| K  -56 24 JCSA3445001|D -34 10
CS59319001|E -24 12]|CSA3246001| G -25 18] Z -101 52] | CSA3446001|D -36 10
CS59320001|E  -27 12} |CSA3248001| G -10 16] [CSA3336101| Sp 53 L - 11 26
CS59321001|E  -32 12§ JICSA3250001| H -1 18] ICSA3337001| K -63 24] | CSA3447001|L -1 26
CS59886001|F -32 14]|CSA3252001| H -5 18] ICSA3341001|K -66 24] | CSA3448001|L -3 26
G -20 16] |CSA3254001|H -8 18] ICSA3342001|K  -67 24] | CSA3449001|L -4 26

CS59892001 |Ga 55 JCSA3255001 H -11 18] ICSA3343001| K -68 24§ CSA3451001|L -7 26
Ga 56h CSA3256001| H -19 18] ICSA3344001|K  -71 24| | CSA3452001|L -12 26
CS59909001|Ga 56] |CSA3257101|H  -25 18] ICSA3345001| M -1 28] | CSA3458001|L -19 26
Ga 57 Sp s4|fcsa3zazoot|m -6 | 28||csasasetorfL .20 | 26
CSA1179002|C -58 8' CSA3258001| H -26 18] ICSA3348001|M -9 28] [ CSA3464001(L -24 26|
CSA1302001|G -18 16} JCSA3260001| A -5 2] |ICSA3349001|M  -10 28] ] CSA3465101|R -1 38
CSA1579012|Sp 54] |CSA32621011 A -10 21ICSA3351001IN -1 30| JCSA3469101|R -3 38
CSA1579019|Sp 54| |CSA3263001| A - 11 2| |ICSA3352101|N -4 30{J CSA3472101|R -5 38
CSA1737011|Sp 54] |CSA3264001| A  -13 2] JCSA3353201(N -6 30] | CSA3477001|R - 10 38
CSA1752014|Sp 54 JCSA3265001| A -14 2] ICSA3354001({N -7 30| | CSA3481001|R -24 38
CSA1881001|Sp 53] |CSA3266001| A - 16 2JICSA3355001IN - 11 30| | CSA3486001|R -28 38
CSA1882001|Sp 53| |CSA3273001| F -15 14} JCSA3357101|N  -14 30| CSA3487001|C -66 8
CSA1890201|Sp 53| JICSA3274101| F  -29 14 JCSA3361001|N - 18 30§ CSA3488001|B -27 4
CSA1984001|J -12 20| |CSA3275001| F - 31 14J ICSA3363001|C -1 6] | CSA3489001|Z2 -79 52
CSA1988001|J -25 20| JCSA3276001| F -33 14] [ICSA3364001|C -2 6] | CSA3497001|B - 17 4
CSA1994101}J -38 20] |ICSA3277001| F  -34 14] ICSA3366001|C -5 6§ ] CSA3499001|1B -2 4
CSA2040001|A -21 2] |CSA3278001)| F -36 14] ICSA3367001|C -9 6] | CSA3503201|G -5 16
Wa 58] JCSA3279001| G -4 16] ICSA3368001|C - 10 6] | CSA3504201|G -6 16
CSA2041001(A -21 2] |CSA3280001| G -26 16] ICSA3370001({C -16 6]JCSA3519101|U -1 44
Wa 58] |CSA3282001| G -8 16] [CSA3371001|C  -20 6] | CSA3523101|R  -26 38|
CSA2173201|Sp 53| |CSA3283101| F  -46 14] [CSA3372001|C - 22 6] | CSA3528001|1B -28 4
CSA2229001|Ga 56| |CSA3284001| F -38 14] ICSA3373001|C -25 6] | CSA3533001(C -3 6
CSA2230001|Ga 56| JCSA3287001| G -22 16] ICSA3378001) Sp 54| | CSA3534001|C -26 6
CSA2232001|Ga 56] |JCSA3289001{ J -1 201 CSA3379001|G  -13 16) | CSA3538001|1C -23 6
CSA2233001|Ga 56] |JCSA3290001| J -2 20| [CSA3380001)2 -21 50 K -73 24
CSA2235001|Ga 561 |CSA3291001| J -4 20{ICSA3381001|C  -30 6] | CSA3540001(2 -4 50
CSA2236001|Ga 56| CSA3293001| J -1 201 [CSA3382001|C -35 6] | CSA3581001(P1 -46 32
csa2626001(C  -63 | 8||csa3s294001|J -14 | 20|kcsA3383001|z -1 s0||csAsssgo01|s  -13 | 4
CSA2693001|Z2 - 81 521 |CsA3295001| J -16 201 [CSA3384001|2 -7 501 | CSA3591001(B  -17 4
CSA2695001(Z2 -82 52] |CSA3296001| J -20 20] [ICSA33850011Z2 -9 50] JCSA3604001(C -24 6
CSA2958001|B -22 41 ICSA3297001| J -21 20} ICSA3387001|Z2 -12 50] | CSA3606001|Sp 54
CSA3025001(B -36 41 |CSA3298001| J -27 20| [CSA3388001|1Z2 -77 52| | CSA3607001|Sp 54
CSA3199001|A -7 2||csa3299001| -28 | 20|fcsA33e2001|z -11 | sof|csassosoot|ca 55
CSA3200101(A  -19 | 2||csA3300001(J 36 | 20||cSA3395001|z 10 | 50||CSA3609001(Sp 54
CSA3201001|B -1 4] |CSA3301101| K -1 22| ICSA3419001|C -38 6] JCSA3610001|Ga 56
CSA3206001(B -6 4|csa3303001| k-5 | 22|fcsasaz0001|c -39 | e||csassi1001|sp 54
B -10 4]1|CSA3304101| K -3 22| ICSA3421001)C  -40 6 Ga 55
csa3208201(C  -54 | ef|csassosoo1|k -7 | 22|fcsa3azz001[c - 41 6] | csa3612001|Ga 55
CSA3210001(B -13 41|CSA3306001| K -8 22) ICSA3423001|C -47 6] |CSA3613001)|Ga 55
CSA3222001(B -30 4 M -1 28] ICSA3424001|C -51 6] |CSA3614001|Ga 55
CSA3223001|B -32 41 JCSA3307001| K -10 22| CSA3425001|C -52 6] |CSA3615001|Ga 55|
CSA3224001|B -33 4 JCSA3309001| K -14 22| [CSA3426001|C  -53 6] JCSA3616001|Ga 55
CSA3225101|1B  -35 4]1{CSA33100011 K -15 22| [CSA3427101|C  -57 6] JCSA3617001|Ga 55
CSA3226001|F -1 1af|csa3z11001| K -16 | 22|fcsa3a2s001|c  -64 8] |csA3618001|Ga 55

52



# 3|/ INDEX

CODE __|REF.NO Page][  CODE__ [REF.NO Page][ CODE _ |REF.NO Page][ CODE | REF.NO Page
CSA3619001| Ga 55| |CSA3831001|S -3 40{{CSAB432001| K -53 24
CSA3620001| Ga 56] JCSA3833101|S -7 40| | CSAB492001| V1 -1 46
CSA3621001| Ga 55| |CSA3839001|S -8 40| | CSA6493001| V1 - 26 46
CSA3622001| Ga 56] ICSA4068101|F -4 14] | CSAB504001| V1 - 31 46
CSA3623001| Ga 56| |CSA4072001|D -49 10] ) CSAB6505014| V1 - 27 46
CS5A3624001| Ga 56] |CSA4104001| Z -73 52]|CSAB6506014| V1 -28 46
CSA3625001] Ga 56] |CSA4127001|R -7 38] | CSA6509001| Sp 54
CSA3626001| Ga 57]{CSA4130001|C -62 8] | CSAB6510001| Sp 54
CSA3627001| Ga 57| |CSA4143001| H -18 18] | CSAB511001 Sp 54
CSA3628001{ D -5 10]§CSA4145001|C  -67 8| | CSAE563001( B  -18 4
CSA36290011 D -39 10JJCSA4146001|1H - 21 18JJCSA6596001| K -53 24
CSA3630001{ D -43 100 |CSA4171001(J -5 200 JCSAB597001| K -57 24
CSA3631001| D -46 | 10}|csa4172001|B -4 4l|cxcsreooo1| ¢ -7 6
CSA3635101|H -24 18| ]CSA4173001|B -4 4

Z -94 521 1CSA4174001|B -4 4
Sp 54| JCSA4175001|B -4 4
CSA3645201| V1 -30 461 |CSA4177001(B - 11 4
Ga 57]1|CSA4178001|B  -14 4
CSA3646201) Sp 53] |CSA4179001|B -7 4
Ga 571 |CSA4180001|B -8 4
CSA3652201) Sp 53] |[CSA4187001| F -14 14
CSA3653201| Sp 53| JCSA4188001| F -14 14
CSA3654201| Ga 57]1JCSA4189001|F -14 14
CSA3655001| K -52 221 |C8A4190001| F -14 14
CSA3707001| D -37 10] |CSA4195001 | Ga 57
CSA3708001| C -33 6] JCSA4196001| Ga 57
CSA3720001| P1 -17 | 32]|csa4197001[C - 14 6
CSA3722001| P1 -30 32) |CSA4198001|C -74 8
CSA3724101| P1 -24 32]1CSA4199001|F -21 14
CSA3739301| P1 -28 | 32||csa4221001{G -27 | 16
CSA3744001| P1 -29 | 32||csa4222001|G -29 | 16
CSA3755201| P2 -1 34| csa4315001] Sp 53
CSA3762001| P2 -5 34} |CSA4327001|B -18 4
CSA3765001| P2 -2 34] |CSA4329001|K -65 24
CSA3766001| P2 -3 34| |CSA4330001|K -64 24
P2 -4 34] |CSA4333001IH -3 18
P2 -6 34] |CSA4347001|R  -12 38
P2 -7 34] |CSA4348001|R -18 38
P2 -8 34]|CSA4354001|K  -51 | 22
P2 -9 34 N -13 30
U -5 44| |CSA4461001|N  -12 30
Q -1 36] |CSA4510001{Q -12 36
P2 -10 34| |CSA4518001| K -54 24
P2 -11 | 34||csa4519001|K -76 | 24
P1 -48 32]|CSA4545001|K  -35 22
P1 -22 | 32||csA4s46001|k -31 | 22
P1 -37 32| |CSA5137001|N  -23 30|
P1 -18 32]|CSA5138001I N -15 30
Q -8 | 36]|csas5221001)|Ga 57
Q -7 | 36||csas128001|F -101| 14
Q -1 36 JCSAB129001|F -102 14
Q -6 36] JCSA6133001| Sp 53
Ga 57]|CSA6156001|V2 -1 48
Q -3 36] JICSA6157001|Vv2 -2 48
Z -6 50) |CSA6158001{Vv2 -3 48
Q -2 | 36||csae346001|Ga 56
Q -5 36f [CSA6364001(P1 -13 32
Q -14 | 36)|csa6397001|K -56 | 24
Q -4 36 Z -101 52
Q -9 36] | CSA6398001|K -56 24
Q -10{ 36 zZ -101| 52
Q -13 | 36l|csaes20001|k -53 | 24
S -1 | 4o||csaea31001|K -57 | 24




KAULIN MFG. CO., LTD.

R ERINNRREN , AERSHE RIMRAESTET BB !

The specification and/or appearances of the equipment described in this parts list are
subject to change because of modification which will without previous notice.
CQL-02X03.MAY.2022

K‘ =SMAMIZ BRI S]



